/=, SIN-CHN

W SCIENTIFIC PRESS PTE.LTD.

Article

Molecular & Cellular Biomechanics 2024, 21(2), 420.
https://doi.org/10.62617/mcb.v21i2.420

Mathematical model of dissolved microbial products in sewage treatment

system

Xinwei Feng, Jialei Zhang

Key Laboratory of Intelligent Health Perception and Ecological Restoration of Rivers and Lakes, College of Civil and Environmental, Hubei
University of Technology, Ministry of Education, Wuhan 430068, Hubei, China
* Corresponding author: Jialei Zhang, zhangjialei23@163.com

CITATION

Feng X, Zhang J. Mathematical
model of dissolved microbial
products in sewage treatment system.
Molecular & Cellular Biomechanics.
2024; 21(2): 420.
https://doi.org/10.62617/mcb.v21i2.420
[...]
Table 3 shows the values of each parameter in the degradation model. Among
them, the reciprocal of the ratio of the influent flow of sewage system to the effective
volume of the reaction tank is the hydraulic retention time.

Table 3. Parameter values in degradation model.

Model Parameters Take value Model Parameters Take value
Dissimilar bacteria ratio Heterotrophic bacteria yield
growth rate A 3d-1 coefficient W 0.67 mg/mg
Half-saturation constants 150 mg/L Hydraulic residence time HRT 6 h

T
MLVSS 1600 mg/L v 3-6d-1

4.2. Experimental design of sludge concentration on sbr process water
quality treatment

Sludge is an aggregate of microorganisms, and its concentration represents the
number of microorganisms in the reactor. Generally speaking, the higher the sludge
concentration, the more microorganisms in the reactor. The larger the number of
microorganisms, the greater the demand for organic matters, the higher the
utilization rate of organic matters in sewage entering the reactor, and the better the
treatment effect. In this paper, the influence of sludge concentration on the sewage
treatment effect of SBR reactor was explored from the angle of mathematical model
and simulation.

In this paper, a cycle was 6 h, the reaction temperature was 25 °C, the ratio of

13



Molecular & Cellular Biomechanics 2024, 21(2), 420.

flushing was 2/8, the water was fed for 15 min, the stirring was started at the same
time, the stirring time is 5 h, the anoxic time was 1 h, the aeration was started after
the anoxic time was finished, the aeration time was 4 h, and the final hour was left
for precipitation, and the water was drained after the precipitation was finished.

5. Discussion on experimental results of mathematical model of
dissolved microbial products.

5.1. Water quality treatment effect

SBR belongs to batch reactor, and the whole process includes several stages,
such as water feeding, stirring, aeration, sedimentation, drainage and standing. The
water inlet of this experimental reactor is in the lower part of the reactor, and the
peristaltic pump is used to feed water, while the water outlet is in the middle of the
reactor. The experimental water inlet is automatically controlled. In the start-up
stage, an operation cycle is 6 h, it not only ensures the adequacy of microbial
reaction, but also ensures the stability and treatment efficiency of the system. This
time arrangement can provide sufficient time for organic matter degradation,
nitrification and denitrification reactions, while allowing sludge to settle sufficiently,
adapt to the water inlet and outlet conditions set in the experiment, and ensure the
continuous and stable operation of the system. The water inlet time is 35 min, the
anoxic stirring time is 60 min, the aeration time is 3 h, and the settling time is 1h.
The flushing ratio is 1/4 in each cycle, with 7 L water intake and 7 L water drainage.
In the initial stage of domestication, the concentrations of CODcr, ammonia nitrogen
and total phosphorus in raw water are 200 mg/L-300 mg/L, 30 mg/L—40 mg/L and 6
mg/L—10 mg/L, respectively. Under the experimental conditions, after about 30 days
of cultivation and domestication, the concentrations of CODcr, ammonia nitrogen
and total phosphorus in the effluent gradually tend to be stable, and the water quality
treatment effect is shown in Figure 6.

——COD removal efficiency

Total phosphorus removal rate

o —— Ammorma nitrogen removal rate .
100% 90% Total nitrogen removal rate
90% //\ 80% [
o [
80% [ 70%
o 70% [ °
E ; £ 60%
T 60% [ El
S F g 50%
5 50% 8
k- E = 40%
g b g
g 0% f £
= b =
£ 30% F & 0%
209 | 20% F
10% 10% [
0% E i L i i L i i i L i 0%
3 6 9 12 15 18 21 24 27 30 3 6 9 12 15 18 21 24 27 30
Acclimation time (D) Acclimation time (D)
(a) (b)

Figure 6. Water quality treatment effect (a) The removal efficiency of COD and Ammonia nitrogen; (b) The removal
rate of total nitrogen and total phosphorus.

14



Molecular & Cellular Biomechanics 2024, 21(2), 420.

100% [
90% |
80% |

70% F

- 1% (=2
2 2 =
=i i i

s
3
=

COD removal rate(%)

As shown in the figure, within 30 days of domestication, the removal efficiency
of COD gradually increased from the initial 79% to 95% with the passage of time,
and the final stable removal rate was about 92%; the removal rate of ammonia
nitrogen increased from the initial 50% to 79% and gradually stabilized. The removal
rate of total nitrogen increased from the initial 56% to about 65% with the increase
of acclimation time. The removal rate of total phosphorus increased from 56% to
78%. It can be inferred that the sludge in the initial stage of cultivation is pulled back
from the sewage plant to the laboratory, and the sludge treatment capacity is poor,
and the effluent quality is not up to standard. The main reason is that the sludge is
transported back in winter when the temperature is low, and the temperature of
transporting back to the laboratory increases, so that the treatment capacity of
microorganisms is gradually restored. At the same time, with the extension of
training time, microorganisms gradually adapt to the new environment, forming
enzymes to treat the corresponding water quality, and improving the treatment
capacity. With the domestication, the removal rate of each index gradually increases,
and each index is stable, reaching the requirements of effluent quality, which
indicates that the sludge treatment capacity at this time is up to the required standard.
At this time, it can be considered that the sludge domestication is completed and the
start-up work is completed.

5.2. Influence of sludge concentration on SBR process water quality
treatment

In this paper, the influent water quality of SBR was simulated with C/N = 2, 4,

8 when the sludge concentration was 1000 mg/L, 1500 mg/L, 2000 mg/L, 2500 mg/L
and 3000 mg/L.

The simulation results of sludge concentration are shown in Figures 7 and 8.

OC/N=2

OC/N=2
OC/N=4 oC/N=4
oC/N=8 90% - OC/N=8
N 81%
o Fl —rt | T 80% [ of]
A~ T T2% 2%
BERE r 68% g70r [
N 0% P 655
7o el | 0. i
60% "5 61
6% [ 120 | M
_ 530
£ 50%
g
®40% F
g
g
=30% [
g
[=1¥)
S
£20% [
a
]
=] .
g 10%
g
! ! | ‘t OC}/D L L 1 L
1000 1500 2000 2500 3000 1000 1500 2000 2500 3000
Dirt consistency(mg/L) Dirt consistency(mg/L)

(@)

(b)

Figure 7. Effect of sludge concentration on removal of COD and ammonia nitrogen at different influent C/N ratio (a)
The effect of sludge concentration on removal of COD under different influent C/N ratio; (b) The effect of sludge
concentration on removal of ammonia nitrogen under different influent C/N ratio.

15



Molecular & Cellular Biomechanics 2024, 21(2), 420.

neN= BON=2
nON=4 BC/N=4
mC/N=8 N

100% — 90% EC/N=8

— 80% |

TSR 70% |

|

[=]

)

=
T

60% |

(=2

(=}

-]

=
T

50% |

L

(=4

el

=
T

40% |

.

=]

-1

=
T

30% |

20% |

o
=
-
2
Total nitrogen removal rate(%o)

._.

3

o
T

0

Total phosphorus removal rate(%)
— [
= =

2

=
32
2

1000 1500 2000 2500 3000
Dirt consistency(mg/L)

1000 1500 2000 2500 3000
Dirt consistency(mg/L)
(@) (b)
Figure 8. Effect of sludge concentration on removal of total phosphorus and total nitrogen at different influent C/N
ratio (a) The effect of sludge concentration on removal of total phosphorus under different influent C/N ratio; (b)The
effect of sludge concentration on removal of total nitrogen under different influent C/N ratio.

It can be seen from Figures 7 and 8 that the removal rates of COD, ammonia
nitrogen, total nitrogen and total phosphorus increased with the increase of sludge
concentration. The rates of removing ammonia nitrogen and total nitrogen were more
obvious with the increase of sludge concentration. When C/N = 8, the removal rates
of ammonia nitrogen and total nitrogen increased from 62% to 81% and 64% to 82%
respectively. Among them, the removal rates of COD, ammonia nitrogen, total
nitrogen and total phosphorus were not high when the sludge concentration was 1000
mg/L. The main reasons for the low removal rate of the SBR system at low sludge
concentration are insufficient microbial numbers, decreased metabolic activity, short
sludge retention time, poor sludge flocculation and sedimentation performance, low
mass transfer efficiency, and imbalanced nutrient ratios. These problems have a
comprehensive impact on the degradation capacity of microorganisms in the system
and the stability of the system, resulting in a decrease in pollutant removal rate.
However, the high sludge load makes the intake of nutrients by microorganisms
supersaturated, which leads to the unreasonable removal of a large number of
influent nutrients in the operation cycle of the reactor. With the increase of sludge
concentration, the number of microorganisms increases, and the demand for organic
matters is greater. When the sludge concentration is between 1500 mg/L and 2500
mg/L, the influent organic matter content is more suitable for sludge, and the
removal rate is greatly improved. When the sludge concentration is greater than 2500
mg/L. The concentration of organic matter is relatively insufficient, the growth of
microorganisms is inhibited, and the removal effect increases slowly.

16



Molecular & Cellular Biomechanics 2024, 21(2), 420.

References

6. Conclusions

In recent years, China has vigorously developed the environmental protection
industry, and sewage treatment has been highly valued. At present, many cities in
China have set up sewage treatment plants. The wastewater from the biological
treatment plant contains many soluble organic compounds, including biodegradable
and non-biodegradable residual components in the influent matrix, as well as
intermediate and final biodegradable products. After complex biochemical reactions,
various organic compounds are formed. SMPs is an important component of organic
matter in biological sewage treatment plants, and the mathematical model of
activated sludge is an effective tool to study the operation and optimal management
of urban sewage treatment plants. In this paper, the influence of sludge concentration
on water quality treatment in SBR process was analyzed, and it was concluded that
when the sludge concentration was between 1500 mg/L and 2500 mg/L, the influent
organic matter content was more suitable for sludge, and the removal rate was
greatly improved. Its application in the daily operation and management of sewage
treatment plants has effectively ensured the sewage treatment plants to reach the
standard, ran stably and reduced the operation cost. Of course, this article also has
certain shortcomings. When discussing the complexity and mechanism of action of
SMPs, there is a lack of in-depth quantitative analysis, and it is impossible to fully
explain the impact of SMPs on membrane fouling. In subsequent studies, more in-
depth quantitative analysis will be carried out, combined with intelligent technology
to ensure the feasibility and temperature resistance of the results.

Author contributions: Conceptualization, XF and JZ; methodology, XF; software,
JZ; validation, XF; formal analysis, XF; investigation, JZ; resources, JZ; data
curation, XF; writing—original draft preparation, XF and JZ; writing—review and
editing, XF and JZ. All authors have read and agreed to the published version of the
manuscript.

Funding: This study was supported by China Three Gorges Corporation
(HB/ZB2021156); National Water Pollution Control and Treatment Technology
Major Project (20172X07101003-08).

Ethical approval: Not applicable.

Conflict of interest: The authors declare no conflict of interest.

1. ShiY, Huang J, Zeng G.Evaluation of soluble microbial products(SMP)on membrane fouling in membrane

bioreactors(MBRs)at the fractional and overall level:a review. Reviews in Environmental Science and
Bio/Technology,2017,17(1):1-15.

2. Zhang D Q, Eng CY, Stuckey D C. Effects of ZnO nanoparticle exposure on wastewater treatment and soluble microbial
products(SMPs) in an anoxic-aerobic membrane bioreactor. Chemosphere, 2017, 171(MAR.): 446-459.

3.  Dong H, Wei D, Wei J.Qualitative and quantitative spectrometric evaluation of soluble microbial products formation in
aerobic granular sludge system treating nitrate wastewater. Bioprocess&Biosystems Engineering, 2018, 41(6): 841-850.

4. Cao R,Zhou J, Chen W.Insights into membrane fouling implicated by physical adsorption of soluble microbial products onto
D3520 resin. Chinese Journal of Chemical Engineering, 2020, 28(2): 429-439.
5. D Andraka, Piszczatowska I K, Dawidowicz J. Calibration of Activated Sludge Model with Scarce Data Sets. Journal of

17



Molecular & Cellular Biomechanics 2024, 21(2), 420.

10.

11.

12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

22.

23.

24.

25.

26.

27.

Ecological Engineering, 2018, 19(6):182-190.

Tian-Wei, Song, Xiao-Lin. [Nitrification and Bioaugmentation of Biological Treatment System of Sewage Treatment Plant
at High Temperature in Summer]. . Huan jing ke xue=Huanjing kexue, 2019, 40(2): 768-773.

Feng G, Nan J, Zhang X . A dynamic modelling of nutrient metabolism in a cyclic activated sludge technology (CAST) for
treating low carbon source wastewater. Environmental Science and Pollution Research, 2017, 24(20):1-15.

Kaur H, Sahu N, Khilnani A S.Assessment of Sewage Quality for Implementation of Decentralized Sewage Treatment
System for Small Communities in Nagpur. Journal of Indian Water Works Association, 2017, 49(1): 31-35.

Zhu MY, Peng S C, Tao W.Response of methane production and microbial community to the enrichment of soluble
microbial products in goethite-dosed anaerobic reactors. Fuel, 2017, 191(mar.1): 495-499.

Teng J, Zhang M, Leung K T.A unified thermodynamic mechanism underlying fouling behaviors of soluble microbial
products(SMPs)in a membrane bioreactor. Water Research, 2019, 149(FEB.1): 477-487.

Villain-Gambier M, Bourven I, Guibaud G. Influence of proteins and humic-like substances from soluble microbial products
on membrane bioreactor fouling under normal and stress conditions. Process Biochemistry, 2019, 78(MAR.):140-147.
Qian J, Zhou J, Pei X.Bioactivities and formation/utilization of soluble microbial products(SMP) in the biological sulfate
reduction under different conditions. Chemosphere, 2019,221(APR.): 37-44.

Peng L, Ngo H H, Song S. Heterotrophic denitrifiers growing on soluble microbial products contribute to nitrous oxide
production in anammox biofilm:Model evaluation. Journal of Environmental Management, 2019, 242(JUL.15): 309-314.
Wu M, Liang Y, Zhang Y. The effects of biodegradation on the characteristics and disinfection by-products formation of
soluble microbial products chemical fractions. Environmental Pollution, 2019, 253(Oct.):1047-1055.

Kang L, Liu SF, Yi DW, Wang K, Du HL, Huang HQ, Chen P. Renewable conversion of coal gangue to 13-X molecular
sieve for Cd2+-containing wastewater adsorption performance. Rare Metals, 2024, 43(2):702-710.

Marwan Ghanem. Natural Ecological and Environmental Protection Strategies Based on Biotechnology Analysis. Nature
Environmental Protection, 2020, 1(3): 1-9.

Hong S, Tang X C, Wu N X. Leakage of soluble microbial products from biological activated carbon filtration in drinking
water treatment plants and its influence on health risks. Chemosphere, 2018, 202(JUL.): 626-636.

Herath B S, Torres A,Sathasivan A. Effects of feed water NOM variation on chloramine demand from chloramine-decaying
soluble microbial products during rechloramination. Chemosphere, 2018, 212(DEC.): 744-754.

Wu J, Ye J, Peng H. Solar photolysis of soluble microbial products as precursors of disinfection by-products in surface
water. Chemosphere, 2018,201(jun.): 66-76.

Su X, Su R, Zhang Z.Fouling mechanisms of soluble microbial products and biomacromolecules extracted from membrane
bioreactors during early filtration stages. Desalination and water treatment, 2017, 86(AUG.): 19-27.

Liu F, Li W, Guo X. Characteristics of soluble microbial products during BCOR-MBR treating brine wastewater. Chinese
Journal of Environmental Engineering, 2017, 11(6): 3914-3921.

Dong H, Wei D,Wang S.Production of soluble microbial products in aerobic granular sludge system under the stress of toxic